SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 5/ 3MHz

pectrum 5 Spectrum
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30.000 MHz 815.000 MHz 100.000 kHz 811.09953 MHz -56.29 dBm -43.29 dB 30,000 MHz 815.000 MHz 100,000 kHz 803.00422 MHz -56,39 dBm -43.39 dB
860,000 MHz 1,000 GHz 100,000 kHz 952.05000 MHz -56,03 dBm -43,03 dB 860,000 MHz 1,000 GHz 100,000 kHz 926.99000 MHz -56,07 dBm -43,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96026 GHz -45.16 dBm -32.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49488 GHz -45.46 dBm -32.46 db
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30.000 MHz 815.000 MHz 100.000 kHz 62407328 MHz -56.42 dBm -43.42 dB
2860.000 MHz 1,000 GHz 100.000 kHz 97487000 MHz -55.99 dBém -42.99 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49688 GHz -45.12 dBm -32.12 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -41.04 dBm -28.04 dg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 5/5MHz

pectrum 5 Spectrum
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 616.66484 MHz -56.32 dBm -43.32 dB 30,000 MHz 815.000 MHz 100,000 kHz 781.66203 MHz -56,12 dBm -43.12 dB
860,000 MHz 1,000 GHz 100,000 kHz 916.39667 MHz -56,00 dBm -43,00 dB 860,000 MHz 1,000 GHz 100,000 kHz 968.19667 MHz -55,78 dBm -42,78 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50887 GHz -45.58 dBm -32.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50287 GHz -45.39 dBm -32,3% db
3.000 GHz 7.000 GHz 1.000 MHz 6.92876 GHz -40.86 dBm -27.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -41.16 dBm -28.16 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35066 GHz -42.13 dBm -29.13 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.35216 GHz -41,97 dBém -28.97 d&
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Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 626.96797 MHz -56.38 dBm -43.38 dB
2860.000 MHz 1,000 GHz 100.000 kHz 890,12333 MHz -55.99 dBém -42.99 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96176 GHz -45.39 dBm -32.39 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.94926 GHz -41.03 dBm -28.03 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.34866 GHz -42,02 dBm -29.02 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 5/ 10MHz

pectrum v ||| Spectrum
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,10 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.70703 MHz -56.26 dBm -43.26 dB 30,000 MHz 815.000 MHz 100,000 kHz 813.40547 MHz -56.42 dBm -43.42 dB
860,000 MHz 1,000 GHz 100,000 kHz 96208333 MHz -55,84 dBm -42,84 dB 860,000 MHz 1,000 GHz 100,000 kHz 911.49667 MHz -55,99 dBm -42,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52587 GHz -45.37 dBm -32.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.46438 GHz -45.42 dBm -32.42 db
3.000 GHz 7.000 GHz 1.000 MHz 6.92076 GHz -40.97 dBm -27.97 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91876 GHz -40.87 dBm -27.87 d8
7.000 GHz 9,000 GHz 1.000 MHz 7.34666 GHz -42.02 dBm -29.02 db 7.000 GHz 9,000 GHz 1.000 MHz 7.33817 GHz -41.86 dBm -28.86 dB
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30.000 MHz 815.000 MHz 100.000 kHz 806.34047 MHz -56.35 dBm -43.35 dB
2860.000 MHz 1,000 GHz 100.000 kHz 958,07000 MHz -56.14 dBm -43.14 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.54936 GHz -45.36 dBm -32.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -41.26 dBm -28.26 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.33717 GHz -41.98 dBm -28.98 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG211502B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0020
40 Normal Voltage 0.0104
30 Normal Voltage 0.0086
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0124
0 Normal Voltage 0.0117

PASS
-10 Normal Voltage 0.0011
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0197
20 Maximum Voltage 0.0160
20 Normal Voltage 0.0000
20 Battery End Point 0.0121

Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 7

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 7 / 20MHz

RB Size

16QAM

64QAM

Full RB
Middle CH

Full RB

Limit: 13dB
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5.88

Result
PASS

6.55

LTE Band 7 / 20MHz / QPSK

LTE Band 7 / 20MHz / 16QAM
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sowonsns. FCC RADIO TEST REPORT Report No. : FG211502B
26dB Bandwidth
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 4.87 4.94 9.67 9.73 14.48 | 14.27 | 18.98 | 18.86
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 640QAM 64QAM 64QAM 640QAM 64QAM
° Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.82 - 9.75 - 14.42 - 18.82 -
TEL : 886-3-327-3456 Page Number 1 A4-2 of 24
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ssamonias. FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 7

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

G o)
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.55 dBm)| ™M1[1] 14.25 dBm)
. 2.59369100 GHz 2.59946200 GHz,
= ndg 26.00 dB @ ndB 26.00 dB
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533691 GHz 15.55 dam nd8 down 4.865 MHz ML 2.533462 GHz 14.25 dBm ndB_down 4,935 MHz
TL 1 2,532532 GHz -10.22 dBm nd8 26.00 dB TL L 2.532532 GHz -11.68 dam n 26.00 dB
T2 1 2,537398 GHz -9.94 dBm Q factor 520.8 T2 1 2.537468 GHz -11.74 d8m Q factor 513.4
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dle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

pectrum &3
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.538117 GHz 16.92 dam nd8 down 9.57 MHz ML 2531024 GHz 15.50 dam nd8 down 9.73 WHz
T 1 2,530165 GHz -9.61 dBm nd8 26.00 dB TL L 2,530185 GHz -10.32 dbm nd8 26,00 d8
T2 1 2.539835 GHz -8.90 dam qQ factor 262.5 T2 1 2.539915 GHz -10.45 dam qQ factor 260.1
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Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,539016 GHz 15.52 dsm ndB_down 14.476 NMHz ML 2.534401 GHz 14.36 dBm ndB_down 14,266 MHZ
TL 1 2,527777 GHz -11.04 dBm nd8 26.00 dB TL L 2.527927 GHz -10.80 dBm 26.00 dB
T2 1 2542253 GHz -10.28 dém Q factor 175.4 T2 1 2.542193 GHz -11.62 d8m 177.7
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ssamonias. FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 7

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

(=] &)

Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.85 dBm) ™M1[1] 1 3 dBm)
2.5298050 GHz 162390 GHz,
20 u 20
Y ndB 26.00 dB T ndB 26.00 dB
w0 b o VAL A v ) A B e 18.981000000 MHz 0d " LAl B P 18.861000000 MHZ
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\
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CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,529805 GHz 14.85 dBm nd@ down 18.981 MH2 M1 2.536239 GHz 13.33 dBm nd@ down 18,861 MHZ
T 1 2,52537 GHz -10.90 dBm nd8 26.00 dB TL L 2,525649 GHz -14.41 dBm n 26.00 dB
T2 1 2,544351 GHz -12.52 dam Q factor 133.3 T2 1 2.54451 GHz -12.34 dBm Q factor 134.5
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Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.80 dBm) ™M1[1] 15.22 dBm)
2.53315200 GHz 2.5346200 GHz
20 20
& ndB 26.00 dB X, ndB 26.00 dB
04 ZAVL NP SNTIRY UL ;. LN P Py 4.815000000 MHz 0d N Sl -0 Vans 9.750000000 MHZ|
’( Qfactor | 526.1 7 Qfe 260.0
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CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533152 GHz 14.80 dam nd8 down 4.815 MHz ML 2,53462 GHz 15.22 dam nd8 down 9.75 WHz
TL 1 2,532572 GHz -11.11 dam nd8 26.00 dB TL L 2.530185 GHz -10.59 dBm nd8 26.00 dB
T2 1 2,537388 GHz -11.47 dBm Q factor 526.1 T2 1 2.539935 GHz -10.45 dam Q factor 260.0
L U J wa L JU J L]

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.23 dBm) ™M1[1] 12.06 dBm)
2.5384170 GHz 5391960 GHz,
= 26.00 dB @ L) 26.00 dB
. . A P 14.416000000 MHz . repa B . 18.821000000 MHz
W i v 176.1 0 T T - ?51.}1‘:\/‘” 134.9]
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CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,538417 GHz 14.23 dBm nd@ down 14.416 MH2 M1 2.539196 GHz 12.86 dBm nd@ down 18,821 MHZ
T 1 2,527837 GHz -11.69 dam nd8 26.00 dB TL L 2.525520 GHz -13.08 dam 26,00 d8
T2 1 2542253 GHz -11.79 dém Q factor 176.1 T2 1 2.544351 GHz -14.26 dBm 134.9
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womanie. FCC RADIO TEST REPORT Report No. : FG211502B
Occupied Bandwidth
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 4.52 4.49 9.11 9.01 | 13.46 | 13.49 | 1790 | 17.94
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
° Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 451 - 8.99 - 13.49 - 17.90 -
TEL : 886-3-327-3456 Page Number 1 A4-5of 24
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SPORTON LAB.
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LTE Band 7

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.20 dBm)| ™M1[1] 14.60 dBm)
1000 GHZ 3703800 GHz
= o e B a 15424515 MHz @ 514486 MHz
N Y A L AT e ke oY, N
104 ok Y ol ’\i 10 d e AL G,
! 1 ‘J
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/ 4 /
10 - Ll 10 di ]
) \ /
20 20 d
L / |
N e Ny, o
07— v ] =30-dfr - -
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53533 GHz 15.20 dam ML 2.537038 GHz 14.60 dBm
TL 1 2,5327323 GHz 9.91 dBm Oce Bw 4.5154B4515 MHz TL L 2.5327622 GHz 9.68 dBm Oce Bw 4.485514486 MHz
T2 1 2.5372478 GHz 10.02 dam T2 1 2.5372478 GHz 9.30 dam

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
17.82 dBm) ™M1[1] 16.63 dBm)
1 2.5355000 GHz 2.5319030 GHZ]
= ), 9.110880111 MHz @ 9.010989011 MHZ
LT R ey Y P VN -
10d 104 +
/ \ / 4
o ] T o 7 T
104 7 - 0 d - 1
/ \ / )
20 d i 20 di f‘ y
A A . PPN ST o a
£ = = =20
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 25355 GHz 17.82 dam ML 2.531903 GHz 16.63 dam
T 1 2,5304845 GHz 10.53 dBm Oce Bw 9.110885111 MHz TL L 2,5304545 GHz 10.84 dBm Oce Bw 9.010969011 MHz
T2 1 2,5395954 GHz 11.54 dam T2 1 2.5394955 GHz 10.02 dam

L U ]

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L I

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.65 dBm) ™M1[1] 14.41 dBm)
- N 2.5407540 GHz - 2.5415030 GHz]
“occhw Y 13.456549457 MHz i 13.486513487 MHz
e B e ) Ry o D D e 04 LAARA e |
/ [ /
od | | 0d J L
/
10 df ] k\ 10 d .‘ \.
f /
204 / \\ 20d ,,f \L
e - . o
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.540754 GHz 14.65 dam ML 2.541503 GHz 14,41 dBm
T 1 2,5262567 GHz 11.08 dBm Oce Bw 13.456543457 MHz TL L 2,5282867 GHz 8.76 dBm Oce Bw 13.488513467 MHz
T2 1 2.5417133 GHz 11.26 dBm T2 1 2.5417732 GHz 10.04 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-6 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 15.01 dBm) ™M1[1] 12.04 dBm)
0 2.5966780 GHZ| - 168380 GHz
Occ B 17.902097902 MHz Wi Occ B 17.942057942 MHz
Y = &) AT . e, X
104 M, o} ey f . /\v! 104 I - Lot .
. | ; ‘
a o
/ | f
-tod F T -10d T
!
i {
20 d Y 20 d
: A J’ AT
-30 1 o w = -30 A SN | g ]
P vy v e, AR VI
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2536678 GHz 15.01 dsm ML 2.535838 GHz 12,84 dam
TL 1 2,526049 GHz 10.57 dBm Oce Bw 17.902087502 MHz TL L 2.526009 GHz 9.47 dBm Oce Bw 17.942057942 MHz
T2 1 2.543951 GHz 10.51 dam T2 1 2.543951 GHz 7.24 dam

I ]

)i ) ]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.01 dBm) ™M1[1] 15.90 dBm)
- 1388100 GHz - . 2.5308640 GHZ]
b c B 4.505404505 MHz — Oce By £.991008991 MHZ
T e A ~ A e, PV
w0 {, FENRL) SN LSIts i 10 d ¥ 1
f / |
od L 0 df ! \
/ \ / \
104 - 104 - !
| 1
0 / \ 204 / \
A [N -/ [ oy W
0 A v T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533881 GHz 14.01 dBm ML 2.530864 GHz 15.90 dam
T 1 2,5327423 GHz 8.38 dBm Oce Bw 4.505494505 MHz TL L 2,5305045 GHz 9.17 dBm Oce Bw £.991008991 MHz
T2 1 2.5372478 GHz 9.82 dam T2 1 25394955 GHz 9.05 dam

it J -

)i ] L.

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.91 dBm)
2.5 3 5375570 GHz,
= ] 13.486515487 MHz @ 17.902097902 MHz
10d i A prsnrnn, o Mo ¢ 104d Frof =ty 7 T
v . | o ; |
| | \
10 df -10 o y
{ \ JI |
20d f \ 20d T
W moAA | | -
X - 7 e
40 df
50 df 50 d
&nd -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.529755 GHz 13.33 dam ML 2,537557 GHz 12.91 dam
T 1 2,5262567 GHz .90 dBm Oce Bw 13.486513487 MHz TL L 2.526049 GHz 8.32 dBm Oce Bw 17.902097902 MHz
T2 1 2.5417433 GHz 9.85 dam T2 1 2.543951 GHz 8.46 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : F

G211502B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
5GL Count 100/100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 th‘.‘P' 'PIIH[(L,i IS_LINE_ABS PASS
10 dBm “l 10 dBm \
0de |\ 0 dBm j \
-10 dem \ -10 dBm [ |
e , 1
SPURIDUS_LINE_ABS L 20 dBm H l [
-30 dém / m -30 dBm J \
-40 dem _.v‘-",‘ Ly Jﬁ“ -ghdem / \\\ —
50 dem M *so
-60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £.454 GHz 1.000 tiHz 2:49376 GHz -43.45 dBm -18.45 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 21.41 dbrm -8.59 d8
2.404 GHz 2.496 GHz 1.000 MHz 2.40587 GHz -42.81 dém -20.61 d& 2.570 GHz 2.571 GHz 100,000 kHz 2 57000 GHe 21810 dbm 510 d8
2.496 GHz 2:499 GHz 1.000 MHz 249898 GHz -35.66 dém -25.66 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -35.44 dBm -25.44 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -16.76 dBm -6.76 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267523 GHz 43 42 dBm 042 de
2.500 GHz 2.505 GHz 100,000 kHz 2.50034 GHz 21.42 dém -8.58 dB .576 GHz 5 585 GHz 1.000 MHz 5 58095 GHe —43.56 cbm 1658 db
Y
i L] i [ )
b Date 17:18:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHEKABS PABS
o0 dblfie_§PURIOUS LINE ABS pABS 20 chipe_PURIolS LINE ABS PAES
10 dBm 10 dBm
0de fr dem ]'1
-10 dem J 10 dem l
SPURIDUS_LINE_ABS ’ 20 dem 1 [
-30 dem e 30 cBm | M,
-40 dBm -40 dBm
-50 dem -50 dBm
-60 dBim 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz [ ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49392 GHz -37.44 dBm -12.44 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56566 GHz 8.27 dBm -21.73 dB
2.494 GHz 2.495 GHz 1.000 MHz 2:49598 GHz -28.18 dBm -15.18 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -25.77 dBm -15.77 dB
2496 GHz 2:499 GHz 1.000 MHz 249861 GHz -27.27 dém -17.27 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57139 GHz -25.03 dBm -15.03 dB
2,499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -25.06 dBm -15.06 dB 5575 CH= 2 576 GHe 1,000 MHz 267520 GHz 3 08 dBm 1908 de
2500 GHz 2.508 GHz 100,000 kHz 2.50455 GHz 7.71 dBm -22.29 d8 5576 CHz 2.595 GHz 1,000 Mz 5 57605 GHe ~35.32 dbm i052 db
Y
I it i
JAN.2022 1 2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

o] Spectrum mVJ

Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep

SGL Count 100/100 SGL Count 100,100

@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
o0 thJH BPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIQUS _LINE_ABS PASS
| I

10 dBm {| 10 dBm \

0 da 1|l 0 dem j \

-10 dem \ -10 dBm j

SPURIDUS_LINE_ABS l 20 dém d l [

-30 dem -30 dem

V. )J "II. ; [ \\

-40 dBm — y 40 dBm f g |

o e e

60 dem -60 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:494 GHz 1.000 MHz 249395 GHz -43.62 dém -18.62 dB 2,565 GHz 2.570 GHz 100.000 kHz 256969 GHz 21.04 dBm -5.96 d&
2494 Gz 2.495 GHz 1.000 MHz 2.49599 GHz -42.71 dBm -29.71 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -17.51 dBm -7.51 d8
2.496 GHz 2:499 GHz 1.000 MHz 249900 GHz -35.59 dém -25.59 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -28.76 dBm -18.76 d&
2:499 GHz 2.500 Gz 100,000 kHz 2.50000 GHz -17.69 dbm 2.575 Gz 2.576 GHz 1,000 MHz 2.57537 GHz -43.50 dBm -30.50 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50030 GHz 20.75 dBm 2.576 GHz 2.595 GHz 1.000 MHz 2.57693 GHz -43.50 dBm -18.50 dB
Y
) j [ >
Date:r 2 JAN.202 17:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum o
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
f p

o f Il p cern it

-10 dam [f F10 dem \l

SPURIDUS_LINE_ABS ‘ -20 dém \l [

it g S,

-30 dBm M"" 30 dBm:

[0 dem T ~40 dBm e Yo

50 dBm 50 dem

-60 dBm 60 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz [ ||| start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49396 GHz -37.25 dBm -12.25 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56552 GHz 6.80 dBm -23.20 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49591 GHz -31.02 dém -18.02 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -28.06 dBm -18.06 dB
2496 GHz 2:499 GHz 1.000 MHz 249899 GHz -27.16 dém -17.16 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57108 GHz -25.45 dBm -15.45 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49993 GHz -27.07 dém -17.07 dB 5575 CH= 2 576 GHe 1,000 MHz 267503 GHz 32 94 dBm 1004 de
2.500 GHz 2.505 GHz 100.000 kHz 2.50355 GHz &.80 dBm -23.20 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57615 GHz -36.50 dBm -11.50 dB
T
I 1 P
Datea: 27. 38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur o] Spectrum 7
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dém ﬂ 10 dBm .
ode ’ l 0 dem |
-10 d8m [ \ -10 dem {‘
e e E !
SPURIGUS_LINE_ABS ! 1 20 dem J \ [
-30 dBm -30 dem
40 dBm ‘} k‘ 40 dBm t \ A
F— “« o T |
50 dBm - ey
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.47989 GHz -43.53 dBm -18.53 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 19.69 dBm -10.32 db
2,494 GHz 2,496 GHz 1.000 MHz 2,49596 GHz 42,77 dém -20.77 d& 2,570 GH= 2571 GHe 100,000 kHz 2 t7002 GHe 21973 dbm o 73 ds
2.496 GHz 2:499 GHz 1.000 MHz 249899 GHz -36.58 dém -26.58 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -35.94 dBm -25.94 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49993 GHz -18.36 dém -8.36 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267516 GHz 4369 dBm 3069 de
2,500 GHz 2,508 GHz 100,000 kHz 250034 GHz 19.58 dBm -10.42 dB 5.576 GHz 5 585 GHz 1.000 MHz 5 57691 GHe 44 16 cbm 1518 db,
T
) j [ >
Date:r 2 JAN.2022 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
ods ) dBm Al
-10 dam {’ F10 dem ‘\
SPURIDUS_LINE_ABS I -20 dem 1 [
-30 dem M-g_" _30 dem | 'ﬂh“w
-40 dem M -40 dBm Mu_.
—
50 dBm 50 dem
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49400 GHz -39.82 dBm -14.82 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56545 GHz 5.64 dBm —24.16 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49595 GHz -32.01 dém -19.01 d 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -27.93 dBm -17.93 dB
2.496 GHz 2:499 GHz 1.000 MHz 249893 GHz -27.10 dém -17.10 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57120 GHz -26.36 dBm -16.36 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -23.44 dém -19.44 dB 5575 CH= 2 576 GHe 1,000 MHz > 57508 o= 3517 dBm 2217 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50310 GHz 5.30 dBm -23.70 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57620 GHz -39.32 dBm -14.32 dB
T
) i )
Datea: 27
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ssamonias. FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrur m | Spectrum 2

Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 12.50 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGUECHABEKARS_ PABS
0 dblfe_$EURIOUS }INE_ABS PABS . 20 chie_$PURIOUS LINE_ARS PASS
10 dBm ” 10 dBm {ﬂ\
0 da H 0 dém
-10 d8m

SPUR lljU‘: LINE_ABS

-20 dém
|| : A |
30 dom § 30 dem

¢ -10 dem 1 l
[
(

40 dem " L\ I f{ [

r 4 \“u‘ 40 dBm: L~ —
=0 dem T w

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.48897 GHz -43.75 dBm -18.75 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 21.17 dBém -8.83 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49466 GHz -43.32 dBm -30.32 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -21.78 dBm -11.78 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49898 GHz -37.81 dBm -27.81 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57114 GHz -36.90 dBm -26.90 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -22.61 dBm -12.61 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57548 GHz ~43.03 dBm -30.03 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50063 GHz 21.38 dBm -8.62 dB 2.580 GHz 2.595 GHz 1,000 MHz 2.58027 GHz -44.25 dBm -19.25 dB
]" T

i (|

Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum [a

Spectrur

Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS PASS
10 dem 10 dém
ods e - o — y
-10 dam /l l 10 dem \\
SPURIDUS_LINE_ABS ; jeo dem L T
-30 dBm } ~30 dBm N ’-“ -
-40 dBm _._f U -40 dBm M“"
—
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.49044 GHz -38.25 dBm -13.25 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56253 GHz 4.73 dBm -25.27 db
2.450 GHz 2.496 GHz 1.000 MHz 249235 GHz -31.38 dém -18.36 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57002 GHz -26.97 dBm -16.97 dB
2.496 GHz 2:499 GHz 1.000 MHz 249840 Gz -29.87 dém -19.87 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57110 GHz -28.91 dBm -18.91 d&
2,499 GHz 2.500 GHz 200.000 kHz 2,49999 GHz -28.85 dém -18.85 dB 5575 CH= 2 280 GHz 1,000 MHz 2 e7767 e 20 25 dBm “16.95 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50872 GHz 5.13 dBm -24.87 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58010 GHz -36.81 dBm -11.81 dB
i T
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ssamonias. FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 7 / 10MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_APS PASS
10 dem ” 10 dBm r[}
ode J/ ‘\ 0 dem f \
-10 dam { \ -10 dem j .
SPURIDUS_LINE_ABS ” 1 -20 dem l Wl T
-30 dam h -30 dem f
-40 dBm » -40 dBm
Yy I / .
50 dem Uy } VW‘ ar
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:490 GHz 1.000 MHz 248614 GHz -43.78 dém -18.78 dB 2,560 GHz 2.570 GHz 100.000 kHz 256541 GHz 20.75 dbm -9.25 d&
2.450 GHz 2.496 GHz 1.000 MHz 2.49576 GHz -43.04 dém -30.04 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57003 GHz -23.86 dBm -13.86 dB
2.496 GHz 2:499 GHz 1.000 MHz 249895 GHz -38.10 dém -26.10 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -37.84 dBm -27.84 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -21.51 dém -11.51 dB 5575 CH= 2 280 GHz 1,000 MHz 267574 GHz 4223 dBm 2023 de
2.500 GHz 2.510 GHz 100.000 kHz 2.50061 GHz 20.77 dBm -9.23 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58628 GHz -44.30 dBm -19.30 dB
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.49049 GHz -37.34 dBm -12.34 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56240 GHz 3.63 dBm ~26.17 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49549 GHz -31.48 dém -18.48 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57001 GHz -30.14 dBm -20.14 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49862 GHz -29.79 dém -19.78 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67142 GHz -28.77 dbm ~18.77 db
2,499 GHz 2.500 GHz 200.000 kHz 2,49998 GHz -30.36 dém -20.36 dB 5575 CH= 2 280 GHz 1,000 MHz 267518 GHz 3150 dBm 1260 de
2.500 GHz 2.510 GHz 100.000 kHz 2.50750 GHz 3.86 dm -26.14 dB 2,580 GHz 2,595 GHz 1,000 MHz 2,58009 GHz -37.25 dbm -12.25 db
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ectrum = s um
Ref Level 30.00 dBm  Offset 12.50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49028 GHz -43.89 dBm -18.89 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56943 GHz 19.68 dBm -10.32 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49487 GHz -41.46 dém -28.46 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -23.52 dBm -13.52 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49896 GHz -39.11 dém -29.11 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -39.32 dBm -29.32 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -22.21 dBm -12.21 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57530 GHz Z42.71 dBm 220,71 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50061 GHz 19.14 dBm ~10.86 d8 2,580 GHz 2.595 GHz 1.000 MHz 2.58201 GHz -44.18 dbm -19.18 dB
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Spectru || Spectrum
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 249023 GHz -39.14 dBm -14.14 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56244 GHz 2.85 dBm -27.15 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -32.01 dém -19.01 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57002 GHz -30.16 dBm -20.16 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -209.32 d&m -19.32 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -28.82 dbm -18.92 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -31.11 dBm -21.11 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57516 GHz 32,39 dbm 19,39 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50798 GHz 3.32 dém ~26.68 d8 2,580 GHz 2.595 GHz 1.000 MHz 2.58004 GHz -39.22 dbm -14.22 dB
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LTE Band 7 / 15MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48775 GHz -43.69 dBm -18.69 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56915 GHz 21.18 dBm -8.82 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49448 GHz -43.27 dém -30.27 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -22.06 dBm -12.06 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -30.31 dém -29.31 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -39.22 dbm -29.22 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -21.59 dBm -11.59 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57772 GHz Z43.26 dbm 30,26 db
2.500 GHz 2.51S GHz 100.000 kHz 2.50086 GHz 21.42 dém -8.58 db 2,585 GHz 2.595 GHz 1.000 MHz 2.58533 GHz -44.38 dbm -19.38 dB
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Spectru || Spectrum
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Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.490 GHz 1.000 MHz 248835 GHz -33.71 dBm -8.71 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.55894 GHz 2.70 dBm -27.30 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49592 GHz -33.37 dém -20.37 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -28.80 dBm -18.80 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49802 GHz -32.40 d&m -22.40 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57186 GHz -31.69 dbm -21.69 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -30.47 dBm -20.47 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.58172 GHz 33.29 dbm 20,29 db
2.500 GHz 2.51S GHz 100.000 kHz 2.50965 GHz 2.82 dém -27.17 d8 2,585 GHz 2.595 GHz 1.000 MHz 2.58517 GHz -42.57 dbm -17.57 dB
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LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2475 GHz 2,400 GHz 1.000 MHz 2.48939 GHz -43.58 dBm -18.53 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56813 GHz 20.52 dBm ~5.48 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49197 GHz -43.22 dém -30.22 d& 2,570 GHz 2.571 GHz 300.000 kHz 2,57003 GHz -20.42 dBm -10.42 dB
2.496 GHz 2:499 GHz 1.000 MHz 249899 Gz -37.06 dém -27.06 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -39.45 dem -29.45 dB
2,499 GHz 2.500 GHz 300.000 kHz 2,50000 GHz -20.48 dém -10.48 dB 5575 CH= 2 285 GHz 1,000 MHz 2 57767 e 43 24 dBm ~30.24 db
2.500 GHz 2.515 GHz 100.000 kHz 2.50084 GHz 20.50 dem -9.50 dB 2,585 GHz 2,595 GHz 1,000 MHz 2,58963 GHz -44.28 dBm -15.28 db
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 249044 GHz -35.67 dBm -10.67 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.55972 GHz 1.86 dbm -26.14 dB
2.480 GHz 2.495 GHz 1.000 MHz 249589 GHz -31.08 dBm -18.08 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57003 GHz -30.32 dBm -20.32 dB
2496 GHz 2:499 GHz 1.000 MHz 249888 GHz -31.33 dém -21.33 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57110 GHz -30.51 dBm -20.51 d&
2.499 GHz 2.500 GHz 300,000 kHz 2.49998 GHz -30.04 dBm -20.04 dB 5 £75 GH= 2 285 GHz 1,000 Mz 267552 GHz ~32.60 B 1989 de
2.500 GHz 2.515 GHz 100.000 kHz 2.51260 GHz 2.19 dBm -27.61 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58503 GHz -42.70 dBm -17.70 dB
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SPORTON LAB.
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Report No. : FG211502B

LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:490 GHz 1.000 MHz 2.48944 GHz -43.73 dém -18.73 d8 2,555 GHz 2.570 GHz 100.000 kHz 256514 GHz 19.56 dbm -10.44 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49551 GHz -43.12 dém -30.12 d& 2,570 GHz 2.571 GHz 300.000 kHz 2,57002 GHz -20.76 dBm -10.76 dB
2.496 GHz 2:499 GHz 1.000 MHz 249899 Gz -39.82 dém -29.82 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -40.81 dBm -30.91 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,50000 GHz -21.81 dém -11.81 dB 5 £75 GH= 2 285 GHz 1,000 Mz 267611 GHz 43 56 dBm 3086 db
2,500 GHz 2.515 GHz 100,000 kHz 2,50083 GHz 19.40 dBm -10.60 dB 5.585 GHz 5 565 GHz 1.000 MHz 5 58621 GHe T 1551 db
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:49039 GHz -36.65 dBm -11.65 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56168 GHz 0.66 dBm -29.34 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49578 GHz -32.36 dém -19.36 d 2,570 GHz 2.571 GHz 300.000 kHz 2,57000 GHz -31.48 dBm -21.48 dB
2496 GHz 2:499 GHz 1.000 MHz 249861 GHz -30.80 dém -20.80 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57186 GHz -30.46 dBm -20.45 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,49997 GHz -32.63 dém -22.63 dB 5575 CH= 2 285 GHz 1,000 MHz 2.67504 GHz 3316 dBm 2016 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.51356 GHz 1.08 dBm -28.92 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58532 GHz -43.17 dbm -18.17 dB
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LTE Band 7 / 20MHz / QPSK
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:48636 GHz -43.76 dBm -18.76 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 21.15 dbrm -8.85 de
2.480 GHz 2.495 GHz 1.000 MHz 249585 GHz -43.40 dBm -30.40 dB 2.570 GHz 2.571 GHz 500,000 kHz 2.57000 GHz -17.85 dBm -7.85 d8
2496 GHz 2:499 GHz 1.000 MHz 249889 GHz -39.78 dém -29.78 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -39.69 dem -29.69 d&
2.499 GHz 2.500 GHz 500,000 kHz 2.49998 GHz -17.13 dBm -7.13 dB 5575 CH= 2,590 GHz 1,000 MHz 2.67991 GHz 4352 dBm 3050 de
2.500 GHz 2.520 GHz 100.000 kHz 2.50111 GHz 21.04 dBm -8.06 di 2.590 GHz 2.595 GHz 1.000 MHz 2.59151 GHz -44.76 dBm -19.76 dB
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Spectru u%,:' Spectrum
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2476 GHz £.450 GHz 1,000 MHz 2:48390 GHz -34.59 dBm -9.56 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55534 GHz 1.80 dbm -26.20 dB
2.480 GHz 2.495 GHz 1.000 MHz 249583 GHz -34.32 dBm -21.32 d8 2.570 GHz 2.571 GHz 500,000 kHz 2.57001 GHz -28.37 dBm -18.37 dB
2496 GHz 2:499 GHz 1.000 MHz 249789 GHz -33.49 dém -23.49 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57169 GHz -33.31 dBm -23.31 dB
2.499 GHz 2.500 GHz 500,000 kHz 2.49999 GHz -28.43 dBm -18.49 dB 5575 CH= 2,590 GHz 1,000 MHz 267503 GHz 34 36 dBm 2136 db
2.500 GHz 2.520 GHz 100.000 kHz 2.51324 GHz 1.73 d8m -28.27 dB 2.590 GHz 2.595 GHz 1,000 MHz 2.59052 GHz -44.83 dBm -19.83 dB
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LTE Band 7 / 20MHz / 16QAM
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.48964 GHz -43.66 dBm -18.66 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56894 GHz 20.39 dBm -5.61 db
2,490 GHz 2,496 GHz 1.000 MHz 2,49139 GHz -41.28 dem -26.28 d& 2.570 GHz 2571 GHe 500,000 kM2 2 t7004 GHe 17,54 dBm o4 ds
2.496 GHz 2.499 GHz 1.000 MHz 2,49889 GHz -30.57 dém -29.57 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.67133 GHz -37.76 dbm ~27.76 db
2,499 GHz 2.500 GHz 500.000 kHz 2,49998 GHz -16.46 dem -6.46 dB 5575 CH= 2,590 GHz 1,000 MHz 267865 GHz 4294 dBm 2004 db
2.500 GHz 2.520 GHz 100.000 kHz 2.50106 GHz 20.42 dBm -9.58 dB 2.550 GHz 2.595 GHz 1.000 MHz 2.59422 GHz -44.86 dBm -19.86 dB
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Ref Level 20,00 dém Offset 12,50 db

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGECHHEKABS PAES
20 chife_BPURIOUS LINE_ABS PAES 20 dblfe _$PURIOUS LINE ABS PASS
10 dBm 10 dBm
0 dB f — 0 da ’
-10 dBm I ‘] -1jo dem |
SPURIDUS_LINE_ABS | j ]‘ 40 dBm L |
-30 dBm \ -80 dem
-40 dBm S L -40 dBm J ]
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49033 GHz -35.38 dBm -10.38 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.55851 GHz 0.67 dbm -29.33 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49569 GHz -33.33 dém -20.33 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -29.35 dBm -19.35 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49870 GHz -32.29 d&m -22.29 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57108 GHz -32.13 dBm -22.13 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -25.84 dBm -19.84 dB 2.575 GHz 2.590 GHz 1,000 MHz 257501 GHz 33.29 dbm 20,29 db
2.500 GHz 2.520 GHz 100.000 kHz 2.51547 GHz 0.76 dem =29.24.d8 2,550 GHz 2.595 GHz 1.000 MHz 2.59287 GHz -44.70 dbm -19.70 dBb
\
) i )
Dazer 27 Date: 2 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 12.50 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS _LINE_ABS PASS
10 dem ﬂ 10 dBm W|
ode H 0 dem h
-10 d8m f h -10 dem ﬂ‘ h
SPURIDUS_LINE_ABS | [ | 20 dém [ ‘u I
-30 dBm k -30 dBm
40 dBm t 40 dBm ;
L4 M N —
-50 dem -50 dBm
K N N » ot A ey
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz ] |[ start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__PowerAbs | ALimit
2,475 GHz 2.490 GHz 1.000 MHz 2.48744 GHz -43.77 d8m -18.77 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 19.29 dBm -10.71 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49484 GHz -43.46 dBm -30.46 db 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -19.49 dBm -9.49 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -39.68 dém -29.68 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -40.61 dBm -30.61 d&
2,499 GHz 2.500 GHz 500.000 kHz 2,49998 GHz -18.06 dém -8.06 dB 5 £75 GH= 2,590 GHz 1,000 Mz 2.57504 GHz ~44.06 B 3106 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50111 GHz 19.18 dBm -10.92 dB 2,590 GHz 2,535 GHz 1,000 MHz 2,50264 GHz -44.83 dBm -15.83 dB
T
) v j [ >
202 18:0B:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém Offset 12,50 db

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS BASS 20 dbjpe—_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
0d8 F = TS \ 0 dRm = AR \
-10 d8m i i -1f0 dBm l
SPURIDUS_LINE_ABS | } l 40 dBm ]‘ |
-30 dBm -p0 dem Y
40 dBm e .Jj h"' 40 dBm F‘P ™,
s
-50 d8m -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 249034 GHz -35.96 dBm -10.96 d& 2.550 GHz 2.570 GHz 100.000 kHz 2.55663 GHz -0.59 dBm -30.59 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49595 GHz -32.76 dém -19.76 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -31.30 dBm -21.30 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49873 GHz -31.76 d&m -21.76 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57119 GHz -31.54 dBm -21.54 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.49933 GHz -30.71 dBm -20.71 dB 5 575 GH= 2,500 GHz 1,000 MHz 257517 GHe 233.27 dbm 50,27 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51481 GHz -0.31 dBm =30.31 d 2,550 GHz 2.595 GHz 1.000 MHz 2.59141 GHz -44.81 dbm -19.81 dB
T
) i )
Dazer 27 Date: 2 18:11:44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

Conducted Spurious Emission

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(%]

Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARE
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS [ spu S_LINE_ABS
.Y, SO N Ao, o~ 40 dBm ., AePaa
PP L N ! R, e Aanant
0 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 925.10485 MHz -45.28 dBm -20.28 dB 30,000 MHz 1,000 GHz 1.000 MHz 873.23588 MHz -45,07 dBm -20.07 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48429 GHz -44.28 dBm -19.26 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47585 GHz -44.11 dBm -19.11 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.30294 GHz -42,33 dBm -17.32 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.30003 GHz -41,30 dBm -16.80 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.57805 GHz -39.94 dbm -14.94 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.94456 GHz -39.84 dBm -14.84 db
10.000 GHz 18.000 GHz 1.000 MHz 15.54090 GHz -36.34 dBm -11.34 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.53940 GHz -36.20 dBm -11.20 d&
18.000 GHz 26.000 GHz 1.000 MHz 12.71614 GHz -37.08 dBm -12.08 dB 18.000 GHz 26,000 GHz 1.000 MHz 192.69814 GHz -37.03 dBm -12.03 dg&
T bl
{ L J - L L J v

Highest Channel / QPSK

ct

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.50 dB

Mode Auto Sweep

(@1 AvgPwr
Limit ¢heck PABS
10 4dRR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS,
Al nt e AL o e
-40 des —— - s o —
-50 dBs
-60 dBs
-70 des
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 869.35782 MHz -44.91 dBm -19.91 d&
1.000 GHz 2.490 GHz 1.000 MHz 2.47982 GHz -44.,10 dBm -19.10 dB
2,580 GHz 5,000 GHz 1.000 MHz 4,33536 GHz -42,19 dBém -17.19 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.02106 GHz -39.92 dBm -14.92 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.54990 GHz -36.33 dém -11.33 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.71214 GHz -37.01 dBm -12.01 dB
i
I J -
Date: 2 17
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LTE Band 7 / 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS [ spu S_LINE_ABS
., P 40 dBm Py, SN P
PP — LN - aaae ~
0 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 928.01348 MHz -45.18 dBm -20.18 dB 30,000 MHz 1,000 GHz 1.000 MHz 944,49525 MHz -45,04 dBm -20.04 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -44.22 dBm -19.22 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48975 GHz -44.18 dBm -19.18 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.45327 GHz -42,00 dBm -17.00 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.29858 GHz -42,07 dBm -17.07 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.52356 GHz -39.90 dBm -14.90 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.91606 GHz -39.84 dBm -14.84 db
10.000 GHz 18.000 GHz 1.000 MHz 15.54290 GHz -35.98 dBm -10.98 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.52540 GHz -36.39 dBm -11.3% dB
18.000 GHz 26.000 GHz 1.000 MHz 12.73914 GHz -37.22 dBm -12,22 dB 18.000 GHz 26,000 GHz 1.000 MHz 12.68964 GHz -36,94 dBm -11,94 d&
—_— —
)i 2 )i [

Highest Channel / QPSK

ct | i
Ref Level 0.00 dBm Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 4dRR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS,
-40 dém = ,.__.,.“‘" A A
-50 dB
-60 dBs
-70 dB
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 995,87956 MHz -45.17 dBm -20.17 d&
1.000 GHz 2.490 GHz 1.000 MHz 2.48578 GHz -44.,31 dBm -19.31 dB
2,580 GHz 5,000 GHz 1.000 MHz 4,31697 GHz -42,32 dBém -17.32.d8
5.000 GHz 10.000 GHz 1.000 MHz 6.04206 GHz -39.70 dBm -14.70 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.55590 GHz -36.32 dém -11.32.d8
18.000 GHz 26,000 GHz 1.000 MHz 19.71864 GHz -37.12 dBm -12.12 dB
i
J1 J L
Date: 27.JAN. 17
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LTE Band 7 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS [ spu S_LINE_ABS
. PN et |l 40 b x Y —, -
%0 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 976.57401 MHz -45.07 dBm -20,07 dB 30,000 MHz 1,000 GHz 1.000 MHz 898.92804 MHz -44.,99 dBm -18.9% dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -44.23 dBm -19.23 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48081 GHz -44.25 dBm -19.25 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30197 GHz -42,08 dBm -17.08 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.30149 GHz -42,17 dBm -17.17 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.93566 GHz -39.71 dBm -14.71 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.93456 GHz -39.69 dBm -14.65 db
10.000 GHz 18.000 GHz 1.000 MHz 15.53390 GHz -36.23 dBm -11.23 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.54540 GHz -36.46 dBm -11.46 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.69214 GHz -37.22 dBm -12,22 dB 18.000 GHz 26,000 GHz 1.000 MHz 12.69914 GHz -36.99 dBm -11.99 dg
—_— —
)i 2 )i [

Highest Channel / QPSK

ct | i
Ref Level 0.00 dBm Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 4dRR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS,
-40 dam e — S S S
-50 dBs
-60 dBs
-70 dB
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 943,04098 MHz -45.00 dBm -20.00 d&
1.000 GHz 2.490 GHz 1.000 MHz 2.47833 GHz -44.,14 dBm -19.14 dB
2,580 GHz 5,000 GHz 1.000 MHz 4,29036 GHz -41,92 dBém -16.92 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.91256 GHz -39.81 dBm -14.81 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.52940 GHz -36.08 dém -11.08 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.69164 GHz -37.11 dBm -12.11 dB
i
J1 J L
Date: 27.JAN. 17:52
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LTE Band 7 / 20MHz
Lowest Channel / QPSK Middle Channel / QPSK

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS [ spu S_LINE_ABS
Y, P9V et 40 dem v, P
va‘ et MGM-" ettt ot -
50 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -45.23 dBm -20.23 dB 30,000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz -45.01 dBm -20.01 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48081 GHz -43.76 dBm -18.76 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48677 GHz -44.19 dBm -19.19 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.29310 GHz -42,13 dBm -17.12 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.32036 GHz -42.11 dBm -17.11 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.93356 GHz -39.71 dBm -14.71 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98655 GHz -39.85 dBm -14.85 db
10.000 GHz 18.000 GHz 1.000 MHz 15.52490 GHz -36.20 dBm -11.20 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.54890 GHz -36.36 dBm -11.36 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.69914 GHz -37.05 dBm -12.05 dB 18.000 GHz 26,000 GHz 1.000 MHz 12.71014 GHz -37.13 dBm -12.13 dB&
—_— —
)i 2 )i [

Highest Channel / QPSK

ct | i
Ref Level 0.00 dBm Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 4dRR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS,
-40 dam ek, 1 Y
-0 dBs
-60 dBs
-70 dB
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 881.96152 MHz -45.32 dBm -20.32 d&
1.000 GHz 2.490 GHz 1.000 MHz 2.46741 GHz -44.06 dBm -19.06 dB
2,580 GHz 5,000 GHz 1.000 MHz 4,30874 GHz -42.27 deém -17.27 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.89956 GHz -39.74 dBm -14.74 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.55240 GHz -36.38 dém -11.38 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.71564 GHz -37.08 dBm -12.08 dB
i
J1 J L
Date: 27.JAN. 18 40
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0022
40 Normal Voltage 0.0005
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0050
0 Normal Voltage 0.0063

PASS
-10 Normal Voltage 0.0035
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0066

Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A4-24 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 12

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 12 / 10MHz

RB Size

16QAM

64QAM

Full RB
Middle CH

Full RB

Full RB

Limit: 13dB

4.87

5.86

Result

6.38

PASS

LTE Band 12/ 10MHz / QPSK LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB

Spectrum 3 Spectrum 3
Ref Level 30.00 cBm  Offset 11,10 b Ref Level 30.00 cBm  Offset 11,10 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
B -
o o
00 00 e
\
1E4 . E -
3 1
v |
|
1 1 ‘
F 707.5 MHz i Mean Pwr + 20.00 di F 707.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2147 cbm 26,67 dbm 5.40 dB 2.49 dB 4.23 dB 4.67 dB 5.30 dB Trace 1 | 20,50 cBm 26,52 dbm 5.43 dB 3.16 dB 5.10 dB 5.85 dB 5.23 dB
L — S —
CERRREE ] [ BERRERE I

LTE Band 12 / 10MHz / 256QAM
Middle Channel / Full RB

Spectrum k2
Ref Level 30.00 cBm  Offset 11,10 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view
=
e
. —
-
00
1E-
1E -
%
3
F 707.5 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19,51 cbm 27,20 dbm 7.70 dB 3.22 dB 5.33 dB ©.36 dB 7.07 dB
— —
[TTEREN

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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26dB Bandwidth
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.23 1.23 3.03 2.96 4.93 4.94 9.63 9.65 - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 640QAM 64QAM 64QAM 640QAM 64QAM
° Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.23 - 3.01 - 4.88 - 9.83 - - - - -
TEL : 886-3-327-3456 Page Number 1 A5-2 of 24
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LTE Band 12

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 5.90 dBm)|
707.45520 MHz
20 - 20
o x nda 26.00 dB 26.00 dB
o p VAT A e e 1.233600000 MHZ, 104 1.233600000 MHZ|
qQfactor | 573.5) 7 573.4
od 0 d
L&) /
¥ i
-10 de + -10 d
/ \ 7
20d ’l 20d f .
/ R [
i P A P P N i P B}
40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.4552 MHz 15.98 dam nd8 down 1.2336 MHz ML 07,3585 MHz 14.51 dam nd8 down 1.2336 MHz
T 1 706.875 MHz -10.16 dBm nd8 26.00 dB TL L 706.6902 MHz -11.60 dam n 26.00 dB
T2 1 708.1126 MHz -9.76 dBm Q factor 573.5 T2 1 70B.1238 MHz -11.38 dém Q factor 573.4

L U J wa JU

J

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.11 dBm) ™M1[1] 22.64 dBm
M1 708.56490 MHz 708.72280 MHZ]
20 20
I NS . 26.00 dB ] ndB 26.00 dB
o / T Y 2.033000000 MHZ 04 [ 2.955000000 MHZ]
7 Q factor 233.6) Q factor 239.8
I
o d J )\ 0 di
] i & \
-10 -10 d
7 \ \
/ \ \
204 - - 20d
R = e~ el W
40 = = 30 dért
40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.5849 MHz 17.11 dBm nd@ down 3.033 MHz M1 70B.7228 MHz 22.64 dBm nd@ down 2,955 MHZ
T 1 705.9835 MHz -8.94 dBm nd8 26.00 dB TL L 706.0255 MHz -3.19 dBm nd8 26,00 d8
T2 1 709.0165 MHz -8.87 dBm Q factor 233.6 T2 1 70B.9B0S MHz -3.40 dBm Q factor 239.8
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 GBm  Offset 11,10 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,10 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.04 dBm| 14.38 dBm)|
1900 MH?Z| 707.97000 MHz
= - 26.00 dB @ 26.00 dB
g prof e S P et 4925000000 MHz 104 4.935000000 MHz
T 143.9 T 143.5
od " 0 di
- 1
A
10 df S 10 d
i
20 d ; 20 d %
-/ . N
P A B} N PN Sl
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 708.589 MHz 15.04 dBm ndB_down 4.925 MHz ML 707.97 MRz 14.38 dBm ndB_down 4,935 MHz
TL 1 705.042 MHz -11.35 dam ndd 26.00 dB TL L 705.012 MHz -11.87 dam 26.00 dB
T2 1 709.968 MHz -10.73 dém Q factor 143.9 T2 1 709.948 MHz -12.07 dém 143.5
L U J wa L JU J L]
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